To
3 The Assistant Engineer (QC) BNe - 21602—
< = = Quality Control Lab., DUSIB
: Vikas Kutir, ITO, New Delhi ;
" partl Tas RECEIVED 2 7 DEC 2017

Dispatch No —----D::;(-Q?—QEJ’--L&E:' m‘}f év*‘z—i__b ¢ La—{y ------------- Date: <7 213
Sub: Testing of Bricks/Brick tiles for Compressive Strength/Dimension.

AL No. 34/WK/7205(182)/EEC-12/DUSIB/2017-18 /D- 763 dated 26.09.2017

NOW: Improvement of SC/ST Basties of NCT of Delhi SH: Repair/Restoration by provding and
laying RMC pavement on 15m and 9m road including covering and repairing of drain etc. at
Shahbad Daulatpur (Shahbad Dairy). (Project ID 000009391).

1. Details from where sample is collected From Site

2. Name of Circle/Division Circle-4/C-12

3. Nage of lunior Basificers aemmiigt  Sseeanermeaanictag i i

4. Name of Assistant Engineer AK. Gupta

5. Name of Exeeutive Engineer Sh. Kamal Singh

6. Name of Contractor/Agency M/s Pushpa Builders

7. Name of Officer collecting sample: AK. Gupta
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Specimen relating to work mentioned above is/are sent for testing. It is certified that the sample/
ced-_M88__has/have been taken in my presence which represent-=ae==-quantity
apply made at site/store.
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Part i1 TEST REPORT
No. SE (QC)/AE (Leb-)/2017-18/D- 25 4, Date: 24 |12111
Test No. # 16 2—  Date: 211217 '
Date of Receipt: 241
Date of Testing: 2?4y
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2(B) DIMENSION TEST FOR 20 BRICKS
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Only testing has been conducted in this laborafory. The sample/sasapres has/kessc been collected and
handed over by the field staff of the concerned division. )
L’)\V‘M s
Assistant Engineer (QC-Liy)
DUSIB, Vikas Kutir, ITO
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